
Jurnal Fiqh, Vol. 21 No. 1 (2024) 123-150

SEWAGE WATER TREATMENT AND 
ITS EFFECT ON THE CLEANLINESS OF 

WATER: A REVIEW FROM ISLAMIC AND 
SCIENCE PERSPECTIVE*

Mohd Mahyeddin Mohd Salleh**
Yasmin Hanani Mohd Safian***

Syaza Azhari****
Hussein Azemi Ahmad Thaidi*****

ABSTRACT

Due to the water combining with feces, sewage 
water found in the Sewage Treatment Plant (STP) 
is classified as mutanajjis. However, the wastewater 
cleaned with current technology in STP has created 
concerns, particularly among Muslims, over whether 

*  This study is funded by the Research Management and Innovation 
Center, Universiti Sains Islam Malaysia (USIM) under Grant 
PPPI/FSU/0122/USIM/15622.

**   Deputy Director, Institute of Fatwa and Halal, Universiti Sains 
[...]
(Riyadh: Maktabah al-Rusyd, 2005), 35.



129

Sewage Water Treatment and Its Effect on the Cleanliness of Water:
A Review from Islamic and Science Perspective

Meanwhile, excrements (najs) are divided into two types of 
excrements namely aini and hukmi. Aini excrement refers to the 
following- human faeces, blood, pig and anything not permissible 
by law or nas. Meanwhile, hukmī excrement refers to objects that 
become excrement when mixed with excrement, such as mutanajjis 
water and mutanajjis cloth. In the context of excrement-polluted 
water, it is more appropriate to categorize it as hukmī excrement 
according to a more accurate standpoint.19

Although the previous scholars almost agreed that mutanajjis 
water can be purified when treated or cleaned, they still disputed 
the mechanism for cleaning munatanajjis water. The details of the 
mechanisms used in every sect are given below in Table 1:

Table 1. The cleaning mechanism of the excrement water 
according to four sects

Sect Mechanism Quantity 2 
qullah

Hanafi The addition of muṭlaq water (mukatsarah)

The removal of excrement and disposal of 
water (nazh)

Not conditioned

Mālikī The addition of muṭlaq water (mukatsarah)

The removal of excrement and disposal of 
water (nazh)

The addition of materials that can remove 
excrement

Not conditioned 

Shāfi‘ī The addition of water (mukatsarah) muṭlaq or 
mutanajjis

The removal of excrement and the disposal of 
water (nazh)

Natural change (taghyīr)

Conditioned

Hanbali The addition of water (mukatsarah) muṭlaq or 
mutanajjis

The removal of excrement and the disposal of 
water (nazh)

Natural change (taghyīr)

Conditioned

According to the Hanafi Sect, based on consensus, mutanajjis 
water can be cleaned using the mukatsarah approach, that is by 



130

Jurnal Fiqh, Vol. 21 No. 1 (2024) 123-150

adding new muṭlaq water. However, there has been an argument 
among the Hanafiyyah about using materials other than muṭlaq 
water to remove excrement. Some argue that cleaning with 
mutanajjis water after it has been treated with other materials 
will render it pure. Mutanajjis water can also be cleaned using 
nazh technique, which is the removal of excrement where some of 
the water is disposed of and the excess water is dictated as clean. 
However, the amount of water that needs to be  removed depends 
on the type and nature of the excrement. Hanafiyyah scholars 
provided an example of cleaning a well polluted with animal 
carcasses. The proposed rate of water to be discarded (nazh) is 20 
dippers of water if it is polluted with rat or pigeon carcasses, 40 
dippers for chicken carcasses, and all the water is to be discarded 
for goat carcasses or human corpses.20 The determination of the 
amount of water that needs to be discarded is based on the size of 
the excrement.

Under the Mālikī sect, mutanajjis water can be cleaned in 
three ways. Firstly, by using mukatsarah, which involves adding 
muṭlaq water. Secondly, through nazh, which means removing the 
excrement before discarding some of the water. Meanwhile, the 
third method is to use other materials that can remove the stain of 
the excrement and this is one of the views held by Mālikīyyah. The 
Mālikī sect also does not require the measurement of two qullah to 
determine the amount of mutanajjis water. In other words, water, 
whether less than or more than two qullah, can become mutanajjis 
water if any of its original characteristics (color, smell and taste) 
changed.21

Meanwhile, the Shāfi‘ī sect scholars distinguish the water 
purification mechanisms according to the water quantity. Other 
than that, the aspect of change in the characteristics of the water is 
also observed. For water exceeding two qullah, the water is defined 
as mutanajjis if the excrement has changed one of the water’s 
characteristics (color, smell and taste).  However, mutanajjis 
water can be cleaned in three ways: 1) Taghyīr (natural change): 
20 Ali bin Abi Bakr Al-Marghinani, al-Hidāyah fi Syarh Bidāyat al-

Mubtadi (Beirut: Dar Ihyā’ al-Turath al-Arabiy, 1985), 85.
21 Muhammad bin Muhammad bin Abdul Rahman al-Ru’aini Al-

Hattab, Mawāhib al-Jalil fi Syarhi Mukhtasar al-Khalil (Beirut: Dar 
al-Fikr, 1992), 1:84.



131

Sewage Water Treatment and Its Effect on the Cleanliness of Water:
A Review from Islamic and Science Perspective

allowing water to change naturally due to sunlight, the wind or the 
passing of time) until the ‘illah (reason of the excrement) is gone; 
2) Mukatsarah (addition of water):  The addition of the water 
whether using muṭlaq water or mutanajjis water until the ‘illah 
of the excrement is gone; and 3) Nazh (removal and disposal): 
excrement discarded and some of the water is disposed, leaving the 
remaining water at two qullah. Thus, if the ‘illah of the excrement 
is gone, the water is dictated as clean (Al-Nawawi, n.d).22

The scholars of Hambali sect share the view of the Shāfi‘ī 
yyah as they categorize the water purification methods based 
on the quantity of water. For water exceeding two qullah, there 
are two conditions; Firstly, the excrement does not change the 
characteristics of the water (color, smell and taste), so it has to 
be cleaned through mukatsarah. Secondly: the excrement changes 
the characteristics of the water: so, it has to be cleaned in three 
ways: 1) Mukatsarah (addition of muṭlaq water), 2) Taghyīr 
(natural change): by leaving it for a long period until the stain 
of the excrement is gone), and 3) Nazh (removing the excrement 
and some of the water  discarded until the stain is gone and the 
remaining water is two qullah or more.23 Some of the Hambali 
scholars like Ibn Taimiyyah allow the purification of mutanajjis 
water based on the argument that the change of the legal ruling on 
alcohol depends on its ‘illah (reason of hukm), based on the fiqh 
maxim: 

ةٍ زَالَ بزَِوَالِاَ الُْكْمُ إذَِا ثَبَتَ لعِِلَّ
“When a ruling (hukm) is determined based on a 
certain ‘illah, it will be gone (back to its original 
ruling) with the absence of the ‘illah” 24

As the conclusion of the views of the fuqaha above, the 
mutanajjis water cleaning mechanism can be done, be it through 

22 Yahya bin Syaraf Al-Nawawi, al-Majmū‘ Syarh al-Muhazzab 
(Beirut: Dar al-Fikr, n.d.), 1:149.

23 Abdullah bin Muhammad Ibn Qudamah, Al-Mughni (Riyadh: Dar 
‘Alam al-Kutub, 1997), 1:52.

24 Ahmad bin Abdel Halim Ibn Taimiyyah, Majmū‘  al-Fatāwa 
(Madinah: Majma‘ al-Malik Fahd, 1995), 21:476.



132

Jurnal Fiqh, Vol. 21 No. 1 (2024) 123-150

mukatsarah, nazh or taghyīr. The fuqaha are also found to have 
given different requirements according to their respective sects.

The Sewage Water Treatment Process in Indah Water 
Konsortium (IWK) Malaysia

The biological treatment process of sewage water at the mechanical 
plant of Indah Water Konsortium (IWK) generally has three stages 
of process, namely preliminary, secondary and tertiary.

The first stage in the mechanical plant of the sewage water 
treatment process is preliminary treatment. It handles the sewage 
waste or influents taken directly from the inlets to the existing 
distribution chamber. The waste comes from the catchment 
area through 3 pumps; Semarak (KLR030), Setapak (KLR289) 
and PULAPOL. Sewage flow by gravity from the distribution 
chamber to preliminary treatment works for screening and grit/
grease removal, prior to flow splitting and treatment in eight 
Sequential Batch Reactor (SBR) basins. This area is equipped 
with secondary fine screen channels and grit removal system to 
remove smaller objects or other debris that have escaped through 
the coarse screen, to further protect downstream equipment 
from damaging. Degritted sewage then flows to grease removal 
channels. Fine-bubbles diffusers are utilized to aerate and to trap 
or capture grease to form scum or foam on the surface. This scum 
or foam will be scrapped using a scraper skimmer and collected in 
a concrete launder.25

The secondary treatment of sewage water is also known as the 
biological phase. It takes place in a special water Sequential Batch 
Reactor (SBR) functioning to treat water in the proper stages.  
The SBR is a sequentially operated, fill, aerate, settle and draw 
activated-sludge system. It is a vital part of the treatment system 
since the biodegradation of organic matters occurs in this tank. 
The process of aeration and sedimentation in SBR tank are carried 
out sequentially in the same tank. Settled waste sludge will be 
pumped to the sludge holding tank.26 
25 Indah Water Konsortium [IWK], Regional Sewage Treatment Plant 

(RSTP) KL-Titiwangsa 1-KLR403,  IWK Report (Kuala Lumpur: 
IWK Sdn Bhd, 2020).

26 Indah Water Konsortium, IWK Report.



133

Sewage Water Treatment and Its Effect on the Cleanliness of Water:
A Review from Islamic and Science Perspective

Each SBR tank has one compartment complete with 100 sets 
of diffusers, 3 units of supernatant decanters, and 2 units Returned 
Activated Sludge pumps to bio-selector. The supply of air for 
aeration process is done by 12 Nos. of blower with the capacity of 
250m3/ min/ unit. Raw sewage enters the SBR tanks and the four 
steps of SBR process started. The operation, as illustrated in Table 
2, will involve water filling and aeration process for 2 hours, the 
sedimentation process for one hour and the influent discharge to 
the next stage for another hour.27

Table 2: Water treatment process in SBR chamber

After all the treatment processes are completed, the treated 
effluent is decanted using an individual skimming decanter. 
The excess sludge produced during the treatment process will 
be drawn out from the SBR tank via waste sludge pumps to the 
sludge holding tank for thickening and dewatering.28

For tertiary treatment, the clarified treated effluent from the 
SBR tanks then flows into the Tertiary Treatment Building (TTB) 
and filtered by Variable Pore Membrane Filter (VPMF). After 
achieving the required standards (see Table 3), the effluent is 
then discharged into the Gombak River. A portion of the effluent 
is recycled and used as utility water within the plant such as for 
polymer preparation, desulfurizing, and general cleaning works.29

Table 3: Effluent design (modified standard A) IWK

Item/Parameter
Design Discharge Standard of 

Alternative Effluents 
Standard A (mg/l) Design Target

BOD5 5 2
Supernatant Solid (SS) 50 20
Chemical Oxygen (COD) 50 50

28  Indah Water Konsortium, IWK Report.
29  Indah Water Konsortium, IWK Report.



134

Jurnal Fiqh, Vol. 21 No. 1 (2024) 123-150

Nitrogen Ammonia 2 1
Nitrogen Nitrate 20 10
O&G 5 2

Standard A: for discharge at the mouth of the river, or water 
collection point, or sensitive areas like recreational areas, coastal 
areas with tourism in mind, and areas with high ecological value 
like sea parks or wetlands.  

Methodology

This study adopts a qualitative approach, with the aim of examining 
in further detail a phenomenon that takes place before making a 
conclusion. Two data collection methods have been used which 
are; document analysis and observation. 

Document analysis is used to look closely into the views 
of the fuqaha concerning the concept of mutanajjis water, the 
cleaning mechanism of the mutanajjis water, and the laws related 
to mutanajjis water. Some of the documents referred to are the 
works of fiqh turath crossing the four sects of Islam, namely 
Hanafi, Maliki, Syafi’e and Hambali. The works of hadith have 
also become sources of reference.

The observation technique took place on 7 September 2021 at 
the Regional Sewage Treatment Plant, or Loji Rawatan Kumbahan 
Serantau Indah Water Konsortium KL-Titiwangsa 2. The purpose 
of the observation is to investigate the treatment processes that can 
help researchers conduct the study analysis and the subsequent 
outcome. 

The focused interview technique was carried out online on 
16 December 2021 with experts in Shari’a, water chemical and 
sewage waste management. This aims to obtain their opinions on 
the issue of sewage water management and further the findings.   

As for the laboratory analysis, influent and effluent water 
samples taken on 7 September 2021 from IWK’s LRK Serantau 
KL-Titiwangsa 2 were sent to a certified laboratory, SaniChem 
Resources Sdn. Bhd. to be analyzed. The analysis was based on 
22 physical, biological and chemical parameters like dissolved 



135

Sewage Water Treatment and Its Effect on the Cleanliness of Water:
A Review from Islamic and Science Perspective

oxygen test (DO), biochemical oxygen demand (BOD), chemical 
oxygen demand (COD), suspended solids (SS), ammonia nitrogen 
(AN), pH, temperature (T), nitrate, phosphate and others to 
determine the water quality level based on the Water Quality 
Index (WQI), National Water Quality Standard (NWQS) and the 
Environment Quality Regulations (Industrial Effluent) 2009. The 
sample of water from the pipe was also sent to be tested so that it 
could be used as an indicator of mutlaq water.  

RESULTS/FINDINGS

The results of the analysis and observation have been concluded 
through Table 4 which is the comparison made between the 
mutanajjis water treatment mechanism in fiqh based on Shāfi‘ī 
sect and the sewage water treatment practiced in STP Serantau 
KL-Titiwangsa 2 by Indah Water Konsortium (IWK).

Table 4. The comparison of the sewage water treatment in Islam 
and Indah Water Konsortium (IWK)

Treatment 
Stage

Mechanism- IWK Mechanism-
Fiqh

‘Illah of 
excrement 

(Color, smell, 
taste)

Category

Preliminary The collection of 
sewage wastewater 
from the sewage 
pipe (influent) 

Mukatsarah Present Mutanajjis

Sewage waste 
screening (rough) 

Nazh Present Mutanajjis

Sewage waste 
screening (fine)

Nazh Present Mutanajjis

Secondary Biological 
treatment- 
aeration for 2 
hours (oxygen + 
microbe)

Taghyīr Present Mutanajjis

Clarifier chamber-
sludge scraper

Taghyīr-Nazh Present Muṭlaq



136

Jurnal Fiqh, Vol. 21 No. 1 (2024) 123-150

Tertiary Membrane filter Nazh - -
Chemical phase-
chlorination 

Material 
addition

Absent Muṭlaq

Effluent Discharge Absent Muṭlaq

At the preliminary treatment stage, the sewage water collected 
in the distribution chamber can be categorized as mutanajjis water 
due to the mixture of water and excrement from commercial and 
domestic premises channelled through the underground sewage 
pipe.  Some of the examples of excrement found are faeces and 
urine. The water quantity at this stage is more than two qullah as 
the average rate of daily water flowing into the plant amounts to 
168,750 m2 .30 In terms of fiqh, this is similar to the mukatsarah 
technique, or by adding water from mutanajjis source. According 
to the Shāfi‘ī  sect, using mukatsarah method with mutanajjis water 
is permissible.31 From the observation done on the distribution 
chamber (Fig. 1), it was found that there is excrement (najs) that 
changes the original characteristics of the water- namely color, 
smell and taste.

Fig. 1. Distribution chamber

(Picture taken at the LRK Serantau KL-Titiwangsa 2 owned by 
Indah Water Consortium (IWK) on 7 September 2021)

30  Indah Water Konsortium, IWK Report.
31  Al-Nawawi, al-Majmū‘, 1:149.



137

Sewage Water Treatment and Its Effect on the Cleanliness of Water:
A Review from Islamic and Science Perspective

Next, the sewage water is channeled through gravity to the 
grit removal chamber equipped with fine screening. In the next 
step, the influent will go through the fat, oil and grease separation 
process in the last chamber before moving on to the secondary 
treatment using a grease trap that will produce bubbles.32 In the 
fiqh debate, this process resembles that of nazh which is a method 
of removing and separating the excrement contained in the water.33 
From the observation, in this second chamber, the ‘illah of the 
excrement is still present, involving color, smell and taste. Thus, it 
can be categorized as mutanajjis water.

The secondary treatment of the sewage water process is also 